BODYFLEX"®
SPEEDER

SPINNING BIKE

ART. BF58001



USER MANUAL

ASSEMBLY EXPLODED DRAWING




PART LIST

NO. NAME SIZE QTy. NO. NAME SIZE | QTY.
1 Main Body Assembly 1 15 | Adjusting nut M10 1
2 Front Stabilize Assembly 1 16 | Carriage Bolts M8X40 4
3 Rear Stabilizer Assembly 1 17 | Flat washer 8.5 8
4 Saddle Post Assembly 1 18 | Cover nut M8 4
5 Handle Post Assembly 1 19 | Flat washer 10.5 1
6 Handle Frame Assembly 1 20 | Button head bolt M8X16 4
7 Saddle Adj. Frame | Assembly 1 21 | Spring washer 8.5 4
8 Saddle Spring loaded 1 22 | Pulse Wire 1
9 Monitor Square 1 23 | Signal Wire 1
10 Monitor Holder fitfor, 25tube 1 24 | Self tapping screw | ST5X25 1
11 Mobile phone fit for, 25tube 1 25 | Open wrench 13-15 1

holder
12 Right pedal R 1 26 | Inner hexagon 6mm 1
spanner
13 Left pedal L 1
14 Adjusting knob M16 2
— o O &
7# Allen key 8% Flat :
3# Com bolt M6*12 a .
44 h 11# Adjust
pu‘;]erld Screw APES rasher knob M16%22
order ST4%25 ~
77\
D 0 ®» <& O
G/ k\_/_,J
13# Domed 15# Carriage 17# Nut 9/16 29# Knob?2 23# Flat
nut bolt M8*40 Ipc M10 1pc washer
220%210. 5%1. 5
@ . Jea o 2
274 Flat Wrenc Wrenc Wrenc
washer h h h




IMPORTANT:

Follow all assembling steps shown below strictly and follow their sequence. Loosely
tighten all bolts and nuts initially.

As soon as the whole unit is assembled, they should be tightened strongly.
Otherwise, parts of the device may dry out and cause problems with their

functioning.

STEP 1

%L Foot adjusters

- - Moving wheel

The Front Stabilize (2) is fixed on the Main Body (1) with Carriage Bolts (16), Flat
washers (17) and cover nuts (18), and fixed with open wrench (25). Note: the move
wheels of the Front Stabilize(2) are forward,as shown.

Similarly, the Rear Stabilizer (3) is fixed on the Main Body (1) with carriage Bolts (16),
flat washers (17) and cover nuts (18), and fixed with open wrench (25).

Attention: The foot adjusters on the rear stabilizer (3) can adjust the machine to the
ground smoothly.The moving wheels on both sides of The Front Stabilize (2) can move the
machine in a short distance.



STEP 2

Install the right pedal (12) with R mark on The Main Body (1) and fix it with an open
wrench (25). Note: tighten it clockwise.

Similarly, Install the left pedal (13) with L mark on the Main Body (1) and fixed with an
open wrench (25). Note: tighten counterclockwise.

The adjusting knobs (14) is installed in front and back of the Main Body( 1) respectively.
Note that no tightening is needed at this time.



STEP 3

The Saddle Post (- Adjusting knob (14) is
pulled out so that the Adjusting knob (14) is automatically inserted into the corresponding
hole of the Saddle Post (4).

Similarly, the Handle Post (5) is inserted into the Main Body (1), and the Adjusting
knob (14) is pulled out so that the Adjusting knob (14) is automatically inserted into the
corresponding hole of the Handle Post (5).

Note: Pull out the Adjusting knob (14) can adjust the height of the Saddle Post (4) or
the Handle Post(5). After adjusting, it is necessary to tighten the Adjusting knobs (14).

STEP 4




The Saddle Adjustment Frame (7) is installed in the Saddle Post (4) and fixed with
the Flat washer (19). adjusting nut (15) and Then the Saddle (8) is arranged on the
Saddle Adjustment Frame (7), and is fixed and tightened with the open wrench (25).

Note: Loosening the adjusting nut (15) can adjust the Saddle Adjustment Frame (7)

position before and after adjusting to the corresponding position, the adjusting nut (15)
needs to be tightened .

STEP 5

The Handle Frame (6) is fixed on the Handle Post (5) with Flat washers (17), the

Spring washers (21) and the Button head bolts (20), and tightened with an inner hexagonal
wrench (27).



STEP 6

The Monitor Holder (10) is pulled and fixed on the Handle Frame (6) with the Self
tapping screw (24) and tightened with the inner hexagonal wrench (27).
The Monitor (9) is mounted on the Monitor Holder (10).

Insert the Pulse Wire (22) into the "pulse" hole on the back of the The Monitor (9).
Insert the Signal Wire (23) into the "sensor" hole on the back of the Monitor (9).
Install the Mobile phone holder (11) on the Handle Frame (6).

CAUTION: before using, please reconfirm that each part is tight
and firm, and the machine is stable with the ground.



COMPUTER FUNCTIONS

A, BATTERY INSTALLATION
Load two 1.5VAA battery in the battery box on the back (after each battery replacement, all

values will be "0")

B, FUNCTIONAL DESCRIPTION

1.

»

automatic scanning (SCAN): open the screen or press the button to enter the SCAN
state, all the functions of the TIME--SPD--DIST--CAL--ODO--PUL will be automatically
displayed on the main screen.

. the movement time (TIME): cumulative calculation of movement time from 00:00--99:59,

the user can press the button to select the time value display state.

. the movement distance (DIST): cumulative calculation movement from the 0.0--999.9,

the user can press the button to select the value of the distance display.

. calories (CAL): shows that the cumulative consumption of calories from 0.0--9999, the

user can press the button to select the value of the state of the display value. Note: this
data is only a rough description and cannot be used for medical treatment.

. the speed of movement (SPEED): show the current speed of the athlete, the value of

0.0--999.9 km / mile / hour.

. Odometer (ODO): the distance between motion and time is 0-9999 km.
. Pulse (PUL): instant heart rate, 40-240 times / minute, Note: this data is only a

rough description and cannot be used for medical treatment.

. reset: hold down the button for about 3 seconds, all the values will be returned to the "0",

the function can be reset.

ATTENTION

. such as electronic display is not normal, the need to re install the battery to try again, the

battery "+", "-" can not be installed.
battery specification: 1 AA 5 1.5V battery

. When the battery is scrapped, it must be removed from the electronic watch and handled

safely.



TRAINING INSTRUCTIONS

IN ADDITION TO THE USE OF THE EQUIPMENT CAN ENHANCE PHYSICAL FITNESS
AND EXERCISE MUSCLES, BUT ALSO THROUGH A REASONABLE DIET TO PLAY A
ROLE IN WEIGHT LOSS.

A, warm-up before training
This phase of warm up exercise can enhance the body's blood circulation, and the muscles

to achieve good training, while reducing the risk of cramps or muscle damage during
training. Before each training please do warm-up exercise in accordance with the following
recommendations of the training, each stretch must be maintained for about 30 seconds,
while doing this exercise not stretching intensity, prevent muscle damage, once
the muscles are damaged, please stop the practice.

% Medial thigh movement

Downward movement
Lateral leg movement

Lateral thigh movement
Sideways movemeant

B, training stage

This stage is the formal training phase, after a long period of practice can improve the
flexibility of the leg muscles. In the training process, the key is to do the training according
to the training condition, and to choose the reasonable training intensity.

Cardity Al
Ferformance

Intarmdiate Aarabes

EfMactive Fal Burming

Note:
To keep the heart rate within the corresponding target range for at least 1 minutes of

training, most people in the beginning of training lasted 15--20 minutes.



BODYFLEX"
SPEEDER

CIIUHUHT BAUK

ART. BF58001



Ownarpama Ha ypeaa

. — (S




Yactu Ha ypena

NO. NAME SIZE QTY. | NO. NAME SIZE | QTY.
1 Main Body Assembly 1 15 | Adjusting nut M10 1
2 Front Stabilize Assembly 1 16 | Carriage Bolts M8X40 4
3 Rear Stabilizer Assembly 1 17 | Flat washer 8.5 8
4 Saddle Post Assembly 1 18 | Cover nut M8 4
5 Handle Post Assembly 1 19 | Flat washer 10.5 1
6 Handle Frame Assembly 1 20 | Button head bolt M8X16 4
7 Saddle Adj. Frame | Assembly 1 21 | Spring washer 8.5 4
8 Saddle Spring loaded 1 22 | Pulse Wire 1
9 Monitor Square 1 23 | Signal Wire 1
10 Monitor Holder fitfor, 25tube 1 24 | Self tapping screw ST5X25 1
11 Mobile phone fitfor, 25tube 1 25 | Open wrench 13-15 1

holder
12 Right pedal R 1 26 | Inner hexagon 6mm 1
spanner
13 Left pedal L 1
14 Adjusting knob M16 2

3# Com
puter
holder

D

13# Domed

nut

27# Flat
washer

i

44
Screw
ST4*25

15# Carriage

bolt M8*40

Wrenc

7# Allen key
bolt M6*12
4PCS

P
9

17# Nut 9/16
1pc

— (  ©

8# Flat
washer

22# Knob2
MI10 1Ipc

@9

11# Adjust
knob M16%22

©

23# Flat
washer
?220%?10. 5%1. 5

) = & o &

Wrenc

Wrenc




BAKHO:

CaenBaiiTe CTPUKTHO BCHUKH CTHIIKH 32 CIrJI00siBaHe, MOKA3aHU MO-10J1y, U cileABaiiTe
TAXHATA MOCJIeI0BATEJTHOCT.

IIbpBoO 3aTerHere Jieko HA PbKa BCHYKH 00JITOBE U raiiKu.

Bennara cien kaTo usijiaTa eiMHMLIA € Crjio0eHa, Te TPAOBaA JAa ObAAT CUJIHO 3aTerHaTtu. B
NMPOTHUBEH CJIy4ail 4aCTH OT YCTPOMCTBOTO MO:Ke /1a ce OCYKAT U 1a NPUYMHAT NPodJieMu ¢
(GyHKIIHOHUpAHETO UM.

He kapaiiTe cnuHUHT 0aiika MpaBH, a CeHAH HA CeAJIKATA, 3a10TO MOKe /1a Ce CUYNH

oCTa 1 J1a ce HapaHnTe!

STEP 1

Foot adjusters

Moving wheel

[Mpexnust crabummsarop (2) ce ¢ukcupa kbM ocHOBHOTO Tsuto (1) ¢ GonToe (16), muocku
maibn (17) m raiikm Ha kamaka (18) m ce ¢ukcupan C OTBOpeH TaeueH K04 (25).
3alese:kKka: JBIDKEIINTE C€ KoJlelia Ha peIHus ctabunuzatop (2) ca Harpe[, KakTo € MOKa3aHo.

[To chmus HaumH, 3aaHUAT cTabmn3aTop (3) ce pukcupan KkbM OCHOBHOTO Tsu10 (1) ¢ GonToBe
(16), mmocku maitom (17) u raiiku Ha kanaka (18) 1 ¢pukcupaH ¢ OTBOPEH racyeH Kitod (25).

Buumanue: Perynatopute Ha kpakara Ha 3ajHus cTabunmzaTop (3) MoraT Ja HaCTPOAT MalldHaTa
IUIaBHO KbM 3eMsTa. [IBrKemmTe ce KoJiesia OT IBETe CTpaHU Ha MpenHus cradbunmzaTtop (2) morar
71a IPEMECTAT MallliHaTa Ha KPaTKO Pa3CTOSHHE.



STEP 2

MomnTupaiite necuus nenain (12) ¢ mapkupoBka R Bbpxy ocHoBHOTO Tsu10 (1) M O (huKcupaiite ¢
OTBOPEH racyueH Kiou (25).

3abeJieskKa: 3aTErHETE IO 110 I0COKA HAa YACOBHUKOBATA CTPEJIKA.

1o chius HauuH MOHTHpaiiTe JeBus neqai (13) ¢ mapkuposka L BbpXy ocHOBHOTO Ts310 (1) 11 TO
(buKcHpaiiTe ¢ OTBOpEH racueH Kirod (25). 3abenexka: 3aTerHeTe 00paTHO Ha YaCOBHUKOBATA
CTpEIIKa.

Perynupamure konuera (14) ca MOHTHpaHU CHOTBETHO OTIPE U OT3a] Ha OCHOBHOTO Tsu10 (1).
Wmaiite npesu, ue B MOMEHTA HE € HeOOXOJMMO 3aTsraHe.



STEP 3

Crotikara 3a cemio (4) ce Bkapa B oCHOBHOTO Tsu10 (1) 1 KormdeTo 3a perynupane (14) ce u3apprBa, Taka ue
KOm4eTo 3a peryiupane (14) aBToMaTHYHO /1a ce BKapa B ChOTBETHHS OTBOP Ha CTOMKaTa 3a cemo (4).

[To chuus HaUMH cTOMKATa Ha IpbkKKaTa (5) ce BKapBa B OCHOBHOTO Tsu10 (1) 1 komyero 3a perynupasne (14) ce
W3IBPIIBA, TAKA Ye KOMIETO 3a peryiupane (14) aBToMaTHYHO Ja ce BKapa B ChOTBETHHS OTBOP Ha CTOMKAaTa Ha
npbxkara (5) .

3abenexka: Vznppnaiite komueTo 3a peryiupane (14), 3a 1a perynuparte BUCOYMHATA HA CTOWKATa HAa CEIOTO
(4) unu croiikara Ha apbxkkata (5). Cien HacTpolikata € HeOOXOAMMO Jia 3aTETHETE PEryJIMpaIIUTe KomieTa

(14).
STEP 4




Pamkara 3a perynupane Ha ceioTo (7) ce MOHTHpa B CTOMKaTa Ha ceiioto (4) u ce puKcupa ¢
riockara maiiba (19). perynupaina raiika (15) u cien ToBa ceioTo (8) € pa3nonokeHo Ha

Pamka 3a perynupane Ha ceuioto (7) u ce PUKCUpa U 3aTAra ¢ OTBOPEHHS K04 (25).

3abese:xka: Pa3xiabBaHeTo Ha perynupainara raika (15) Moxe 1a perynupa rno3uiysTa Ha pamKara
3a peryjiupaHe Ha ceuIoTo (7) Mpeau U Ciiel] peryJupaHe B ChOTBETHATA MO3HIINS, pETyInpamniara
raiika (15) TpsiOBa 1a ce 3arerse.

STEP 5

Pamkara Ha npwxkara (6) € pukcupana KbM CTOMKaTa Ha JpBHKKara (5) ¢ miocku maitou (17),
npy>XKUHHU 111ai6u (21) u 6onToBe ¢ OyToHHa r1aBa (20) u 3aTerHaTH ¢ BHTPEIICH
HIECTOBI'bIIEH KoY (27).



YIIOTPEBA HA KOMITIOTHPA

BxiaouBaHe / H3KJII0YBaHe :
JlucriesT 1ie ObJie aKTHBEH, 3a Jia I0Ka3Ba BCUYKH JIAHHH, CJIC/ KaTO 3aBbPTUTE MEJAIHTE.
Crnen xaro crnpe BbpreHero, LCD mie octane jga mura, 1moka3BalKd Hal-HOBUTE JIaHHH
Ipeard CIMpaHeTo Ha mefana. Jucruiesr Ime ce M3KIIYHM, aKo BBPTEHETO crpe 3a 45
CEKYH/IH.

IToxa3Bane Ha TaHHU:
a. SPEED (Ckopocr):
3anounere ot 0 u yBenuuasaiite. Otrope Ha LCD nucnuies nokasBa TeKylaTra CKOpOCT.

b. Time (Bpeme):

3amounere ot 0 ¥ IUTIOC TIOKa3BaHe Ha 00IIOTO BpeMme Ha Tazu TperupoBka. Ooxsat: 00: 00 ~ 99:
59

c. RPM (O6opoTn):
Boprene na munyta. O6xBar: 0 ~ 140. Axo RPM nansumasa 140, LCD mie nokaxxe STOP
OT ChOOpaXkeHHsI 32 OE30MaCHOCT.

d. DISANCE (M3MHHATO pa3cTOsiHNE):
3amounere ot 0 u uroc. O6xBat: 000.0 ~ 999.9; Veenuuenue: 0,1 KM

e. Calories (Kasopun):
3anounere oT 0 M MUIIOC, MOKa3Ballld KOHCYMAaIMsATa Ha KaJOPUM OT Ta3W TPEHUPOBKA.

Oo6xsar: 000.0 ~999.9

f. Pulse (ITYJIC):

Hacrosmusat cepaedeH puTbM Ha HOTpeOUTENs 1€ ce IMOKa3Ba B yJapu B MHHYTA.
[TocraBere myilaHu Ha PbBIETE CH BbPXY JABET€ KOHTAKTHU MOJUIOKKU M H3uakaite 30
cexkyHu. [lyachbT He MoKe /1a ce U3I0II3Ba 32 IUarHOCTUIIUPAHE.



U3XBBP/IIAHE:

Morns, 3ama3eTe OMaKOBKaTa 3a CIydad Ha pEMOHT /TapaHIIMOHEH PEMOHT . Y peIbT He TpsiOBa J1a ce U3XBBPIIs
3a€/IHO C IOMAIIHUS OOKIYK.

VBaxkaemu KIINCHTHU, Bue cte JUTBXXHH J1a IPpeAaaeTe 3a pCIUKINPAHE CbOTBETHUTE MAaTECpHAIN OT

ypena:

- BpHITHA onakoBka (KapToH)

- OTASTH YacTH OT MOJIUCTPOT

- OmakoBKH ¥ TOPOUYKH OT MOTUETIIIEH

- EnextpoobopynBane

- Kanmm ot noaunponuien

- YpenbT He TpsiOBa 1a ce N3XBBPIIS 3a€THO C JOMAIIHUS OOKITYK
3a epw3ka ¢ pupmu 3a peyuxnupane Ha omnadvyume ce 0ovpHeme Kvm Hocumers!

BHOCHTEIJI 34 BbJITAPHA:
CIIOPTEH CKJIA[ bI"

Conapwon EOON

ep. Haszapoorcux, yn. Jumuo [ebenanos 5
men: 0888 827 355

E-mail: info@sportensklad.bg

www.sportensklad.bg


mailto:info@sportensklad.bg
http://www.sportensklad.bg/

	SPEEDER
	ASSEMBLY EXPLODED DRAWING

	SPEEDER
	Диаграма на уреда
	Включване / изключване :
	Показване на данни:
	b.Time (Време):
	c.RPM (Обороти):
	d.DISANCE (изминато разстояние):
	e.Calories (Kалории):
	f.Pulse (ПУЛС):



